Clinical Assessment Tool for the Child with
Acute Exacerbation of asthma 2-16 Years

Management within a Community Setting

NHS

Suspected Acute exacerbation of Asthma:

N

Consider other diagnosis if any of the following are present:

+*Fever +Dysphagia -Productive Cough

*Breathlessness with light headedness and peripheral tingling (hyperventilation)
«Asymmetry on auscultation -Excessive vomiting -Inspiratory Stridor

Yes

Suspected Acute Exacerbation of Asthma.
Assess severity (ref Box 1):

It may not be asthma:
Seek expert Help
{Consider use of another pathway)

sl

If all green features and
no amber or red

If any amber features
and no red

S
' ' If any red features '
Al

Moderate Exacerbation
*Give 2-10 puffs of B, agonist via a
spacer (with a facemask in younger
children wsing tidal breathing)

*|lse patient own spacer
where available

*Increase B, agonist dose by 2 puffs
every 2 minutes upto 10 puffs
according to response

*Consider an appropriate dose of

soluble oral prednisolone
(ref table 5)

Assess response

Severe Exacerbation
+Give Oxygen via a facemask/nasal
prongs to achieve S5p0, 94-98%

€

Good Response:

# Acdvise patient to comtinue using B,
agonist via spacer as needed—but
not exceeding 4 hourly.
*Give asthma discharge
management advice leaflet.
*Continue Prednisolone for up to
3 days.

* Arrange asthma clinic follow up
wiithim 48hrs.

* Review inhaler technigue

#|f symptoms are not controlled
repeat 3, agonist via oxygen
driven nebuliser.

*Refer to hospital—consider
ambulance +/- 999,

*Discuss with Paediatric Registrar
via 02073777000 Bleep 1052.

*Give (b, agonist 10 puffs via spacer
facemask or nebilised salbutamol
an appmpriat:tl:lnse driven by iprat!upium at an appropriate dose
oxygen (Ref Table 4) driven by oxygen (Ref table 4)
#Give an appropriate dose of oral 'Giﬁ:;n?rnﬁgmﬂ[:t; .ii_:;ﬁ!o;] oral
prednisolone (Ref Table 5)

Life Threatening
*Give Oxygen via a facemask to
achieve 5p0, 94-98%

+Call 999 for an Emergency
Ambulance

* Give Nebulised B, agonist and

*Repeat B, agonist up to every
20-30 minutes while waiting for
ambulance to arrve

= Continually assess the child after
each intervention.

*Ensure continuous oxygen delivery

* Stay with the child whilst waiting
tor ambulance to arrive

*Stay with child until
ambulance arnves

Can tilt volumatic to 45° to open valve
Give nebulised B-agonist if hypoxic
Steroids may not be needed in age <5y

g ™

Lower threshold for admission if:
«Attack in late afternoon or at night
+*Recent hospital admission or previous severe attack
*Concern over social circumstances or ability to cope at home




Clinical Assessment Tool for the Child with
Acute Exacerbation of asthma 2-16 Years
Management within a Community Setting

Table 1: Traffic Light system for identifying signs and symptoms of clinical dehdration and shock

Green — Moderate Amber - Severe Red — Life Threatening
Behaviour* | Mormal Anxious'Agitated Exhaustion/Confusion
. Mot able to complete a sentence in
Talking Ini sentences one hreatt Mot able
=40 breaths/min 2-5 years Rate=40 Breaths/min 2-5 years
Respiratory =30 breaths/min 5-12 years Rate=30 Breaths/min =5 years
<25 breaths'min 12-16 years Silent Chest
. =140 beats p/min {2-5 years)
Heart Rate ""“'1:; ta“uHemd range >125 beats ymin (=5 years)
(Ref 2) *Consider influence of fever &for Salbutamal
Salk: =82% in air <B2% i air
bEFR =50% of predicted 33.50% of predicted <33% of predicted
{Ref to table 3} {Ref to table 3) {Ref to table 3)
LCFIT'. capillary refill time RR: respiration rate '
_
Table 2: Normal Paediatric Values: Table 4: Guidelines for nebuliser
Respiratory Rate at Rest: Systolic Blood Pressure + Significantly low sats despite inhaler and spacer use
2-5yrs  25-30 breaths/min 2-5yrs  BO-100 mmhg = Oxygen Saturations persistently below 96%

5-12yrs  20-25 breaths'min
=>12yrs  15-20 breathsmin

5-12yrs 90-110 mmhg
=12yrs  100-120 mmhg

Heart Rate

2-Syrs  95-140 bpm

5%12yrs 80-120 bpm

>12yrs  60-100 bpm

b A

Table 3: Prisdicted Peak Flow: For use with EU / EN13826

scale PEF metres anly

Height | Height | Predicted | Height | Height | Predicted
(m) it} EUPEFR | (m) (fth EU PEFR
(Limin) (L/min)

nes 29" &7 1.30 43" 212

080 | 2117 |85 1.35 4’5" 233

085 [ 31" 104 1.40 47" 254

100 33" 115 1.45 45" 276

.05 | 3%" 127 1.50 4117 | 299

e |37 141 1.55 a1 313

115 | 3% 157 160 53 346

120 [ 311" ) 174 1.65 55" 370

\ 125 ] 41" 192 1.70 57" 353 J

= Requiring oxygen
= Unable to use volumatic/spacer device
* Severe respiratory distress

Salbutomol
2-5 years— 2.5mqg, 5-12 years— 2.5-5mg, 12-16 years—- Smg

Ipratropium
under 12 years — 250micrograms,
12-18 years — S500micrograms

A

Table 5: Prednisolone Guideline BNFC 2019

Give prednisolone by mouth:

child under 12 years 1-2 myg/kg (max. 40 mg) daily for up
to 3 days or longer if necessary, if the child has been
taking an oral corticosteroid for more than a few days give
prednisolone 2mgfkg (max. 60mg). Child12-18 years
40-50myg daily for at least 5 days

BTS guidelines 2018: (if weight not available)

Use a dose of 10 mg prednisolone for children undar two

years of aga, 20 mg for children aged 2-5 years and 3040
\mg for children > Sy J

This guidance is written in the following context




Inhalers

The devices below are those that we recommend for use in paediatrics:

SABA LAMA/SAMA 1cs ICS/LABA ICS/LABA (DPI)
Salamol fvohater Spiriva Respimat o] m ” — Ty
Salbutamol Tiotropium Beclomethasone " Budesonide/
1004g/putt 2.5ug/putt SOug/putt mkm Formoterol .
Age O+ Age 6+ Age 2+ 25/50pg/puft . 100/6ug/putt 1
(usu >1y) (occ use <2 years) | Age &+ Age 6+ (SMART at 124)
® o 10 B ot 2 putty/dy) s
| 02 it £23/30 days (42 £2.22/30 days (i1 4 _tm_m&m_mw_tmm_
Ventolin Evohaler Atrovent inhaler Clenil 100 © 50 200 Turb
Salutamol Ipratropium Beclomethasone Salmeterol/ - = . Budesonde/
100pug/putt - . 20pg/putt 100ug/ put! Fluticasone 4-_._ Formoterol .
Age & ‘ Age 1me Age 2+ 25/50ugfoutt = 200/63g/putt €
(often <ay) (occ use <2 years) Age 4+ — Age 12+
0 0 | B0 at 2 putts/oay) N
mzyngny! 1 Euﬂl&! £D. cays (o 2 £4.45/30 QE !lllgdh/ﬂl (llm& E E!"iﬂ_'d HW&! E’Iﬂ
Salamol Lasi-breathe Clenil 200 Evohaler | Seretide 125 Evoh B 200 T,
Sabutamol Bectomethasane £ | saimeterol/ P 1| Besesonices
100ug/putt 200ug/ putt Fluticasone . Formoterol .
Age & Age 124 2571250/ putt . . 200/12/pult .
{racely <12y) {occ use < 12 years) Age 12+ Age 12+ g
: wo wo £ 2 ctcon) R
40195/00 s 4 1 i) £9.70/30 days (1 & pufts/day) | £23.45/30 days (4 putts/ony) | £56/30 days (i 4 putts/day) |
Clenil 250 C 125 Relvar Bipta 92
Becomethasone Saimeterol/ A Fluticasone/ =
25008/ putt Fluticasone “ @ Vidamterol &
g Age 12+ 25/50ug/putt /nmegloutt | T
lmde {o¢e use < 12 years Age 12+ Age 124 [ B
| ] L L —
| £0.90/30 days (if 3 puft/day) £9.77/30 days (it & putfs/day) | £17.59/30 days (4 puffs/day) | £22/30 days (if 2 pult/dwy) |
Seretide 250 Evohaler Relvar Clipta 184
Thls list is not exhaustive (e.g. Soprobec) PO pracaiEn
Generic prescribing is avoided due to: "mm m';':d . ﬁ'
- differing activity of formulations such (e.g. Qvar) .« u. . Age 12+
- Unlicensed formulations (e.g. Sirdupla) u, 327% gr_uzﬂut_ !, 50730 days {1 putysay)
Combisal 250 Evohaler References:
W = very Low Dose iehaled steroid st suggested dose/age | Pricing i repe snd | saimeteroly M- 1) www.ighthresthe com
LD = Low Dose inhaled steroid at suggested dose/age assumes Gosing as on Fluticasone : 2) www beic nice oep uk
= Medium Dose inhaled stercid ot suggested dose/age bottom line of each cell and | 25/50pg/put!
= High Dose inhaled steroid at suggested dose/age is correct at tme of poingto | Age 12+
print. b ‘l
£27.99/30 cays {4 putty/day)

Barts Health NHS Trust and Tower Hamlets Together are committed to sustainability in healthcare.
As part of this commitment we encourage recycling of inhaler devices.

&

Information can be found at:

www.com
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